

Test Report

FORMOSA PLASTICS CORPORATION
NO.100, SUEI-GUAN RD., JEN WU, HSIANG, KAOHSIUNG COUNTY,
TAIWAN,814 R.O.C.

Report No. : KE/2007/20924

Date : 2007/02/26

Page : 2 of 4



Test Result(s)

PART NAME NO.1 : WHITE PVC POWDER

Test Item (s)	Unit	Method	MDL	Result
				No. 1
Polycyclic aromatic Hydrocarbons (PAHs)	---	---	---	---
Naphthalene (CAS NO.000091-20-3)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Acenaphthylene (CAS NO. 000208-96-8)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Acenaphthene (CAS NO. 000083-32-9)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Fluorene (CAS NO.000086-73-7)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Phenanthrene (CAS NO.000085-01-8)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Anthracene (CAS NO. 000120-12-7)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Fluoranthene (CAS NO.000206-44-0)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Pyrene (CAS NO.000129-00-0)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Benzo[a]anthracene (CAS NO.000056-55-3)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Chrysene (CAS NO.000218-01-9)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Benzo[b]fluoranthene (CAS NO.000205-99-2)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Benzo[k]fluoranthene (CAS NO.000207-08-9)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Benzo[a]pyrene (CAS NO.000050-32-8)	mg/kg	With reference to US EPA 8270D. Analysis was performed by GC/MS.	0.1	n.d.
Dibenzo[a,h]anthracene (CAS NO. 000053-70-3)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.
Benzo[g,h,i]perylene (CAS NO. 000191-24-2)	mg/kg	With reference to ISO 18287. Analysis was performed by GC/MS.	0.1	n.d.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在 www.sgs.com 中查閱。將本公司之義務、免責、管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW4541705

Test Report

FORMOSA PLASTICS CORPORATION

NO.100, SUEI-GUAN RD., JEN WU, HSIANG, KAOHSIUNG COUNTY,
TAIWAN,814 R.O.C.

Report No. : KE/2007/20924

Date : 2007/02/26

Page : 4 of 4



**** End of Report ****

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在www.sgs.com中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法，違犯者將會被依法追訴。

TW4541703